Gateway™ -Media Wall Table Assembly



REVIEW ENTIRE DOCUMENT PRIOR TO ASSEMBLY

This is a general assembly guide, not all conditions may apply to your particular installation.

- Questions: Nienkamper Customer Service 1-800-668-9318
- · For email inquiries: mail@nienkamper.com

HARDWARE PARTS LIST



JOINER BOLT 1/4"-20 x 9/16"



SOCKET HEAD CAP SCREW 5/16"-18 X 1 1/2"



JOINER BOLT 1/4"-20 x 1"



HEX NUT 5/16"-18



WASHER HEAD SCREW 1/4"-20 x 1"



LOCK WASHER 5/16"



WOOD SCREW 1/4"-20 x 5/8"



MOUNTING PLATE 1/4" x 3" x 4"

23.09.13







Fasten Support Rail the brackets pre-installed in media wall with $5/16''-18 \times 1 \ 1/2''$ socket head cap screw, lock washer and hex nut (qty 4 per bracket)



Fasten Support Rail to Base with 1/4"-20 x 9/16" joiner bolts (gtv 4)



Repeat steps 2 and 3 for second rail.



Completed Support Rail and Base structure.



Carefully set the Top in place on the Rail Structure.



Fix the Base to the top with $1/4"-20 \times 1"$ Joiner Bolts (qty 4)



Fix the Rail to the top with $\#8 \times 1$ "Washer Head Wood Screws (qty 4) and Mounting plate (qty 2).



Vox Forums mount from underside and are held in place with plastic thumb screws and tabs (qty 4).

Notes:

23.09.13







Mount the Switcher Box shelf in place using #6 x 5/8" screws (qty 4).



With the supplied plastic tabs snapped into place on underside of Surge Protector, align with grooves in support rail and gently push into place (qty 1).



If your installation includes a Switcher Box - locate it now.



Slide the Switcher Box into place in Shelf.



Secure Switcher Box with screws provided by the Manufacturer.



Manage all cabling using the Wire Clips.



Pass "Show Me" cables through Forum face and plug into Switcher Box.



Manage all "Show Me" cables with Wire Management trays. To install, position closely to Forum and screw in place with $\#6 \times 5/8$ " wood screws (qty4).

Notes:

23.09.13



